
 

 

13-043
J R
O S

PREPARATORY SURVEY 
ON 

CENTRAL SEWERAGE TREATMENT  
SYSTEM IN JAKARTA 

 
 

FINAL REPORT 
VOLUME 1 : MAIN REPORT 

 
 
 
 
 
 
 
 
 
 
 

MARCH 2013 
JAPAN INTERNATIONAL COOPERATION AGENCY 

ORIX CORPORATION 
ORIENTAL CONSULTANTS 

NIHON SUIDO CONSULTANTS 
NIPPON KOEI 

WATER AGENCY 
YOKOHAMA WATER 

PADECO 
MARSH BROKER JAPAN 

NATIONAL DEVELOPMENT PLANNING AGENCY 
MINISTRY OF PUBLIC WORKS 
THE PROVINCIAL GOVERNMENT OF DKI JAKARTA 
THE REPUBLIC OF INDONESIA 



 

 

PREPARATORY SURVEY 
ON 

CENTRAL SEWERAGE TREATMENT  
SYSTEM IN JAKARTA 

 
 

FINAL REPORT 
VOLUME 1 : MAIN REPORT 

 
 
 
 
 
 
 
 
 
 
 

MARCH 2013 
JAPAN INTERNATIONAL COOPERATION AGENCY 

ORIX CORPORATION 
[...]
groundwater, factory waste including hazardous substances and for recovery of surface water 

resources 

(5) Cleansing Agency 

The Cleansing Agency is an organization under Decree No. 131/2009 having the following tasks:. 

 Creation of technological policy related to implementation of cleansing management 

 Management of solid waste and septic tank wastewater 

 Promotion of education and training for improving sanitation and cleanliness of living 

 Execution of laws in cleansing management 

 Collection, management, storage and reporting of cleansing tax 

 Construction, operation and maintenance of cleansing facilities 

(6) Jakarta Water Supply Regulatory Body (JWSRB) 

Water supply service was transferred to a private company with a concession contract of 25 years 

which started from 1998. The Jakarta Water Supply Regulatory Body established in 2002 overtakes 

public transparency, accountability and fair water supply operation.  

Stakeholders of the Jakarta water supply are the DKI Jakarta government, PAM Jaya, Thames (the 

company’s name is Thames PAM Jaya or TPJ), Lyonaise (the company’s name is PAM Lyonaise 

Jaya or Palyja) and the public, and they work with each other as regulatory body, PAM/evaluator, 

service provider and costumers as shown in Figure 2-6.  

The institutions serve as an oversight body to the cooperation agreement among public-private 

partnership parties: PAM Jaya, Palyja, and Aetra - formerly Thames PAM Jaya/TPJ (Figure 2-6). 

Therefore, the primary and first responsibility of JWSRB is to assure that the cooperation between 

PAM and the operators will be conducted in compliance with the Agreement. 



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

2-10 

The board members have equal responsibility with four different fields of expertise as follows: 

 Technical expertise 

 Financial expertise 

 Legal expertise 

 Customer and Public Relations expertise 

The Board has proposed a tariff system based on policy guideline as shown in Table 2-4. The 

approach for proposing new tariffs is based on the performance, with the recognition that water 

concession is related to whether the private partners have delivered their promise on the PPP 

contract. The possibility to propose a new tariff or not to propose a new tariff is 50:50. 

 

 

 

 

 

 

 

 
Source: JWSRB 

Figure 2-6 Structure of JWSRB 

 

Table 2-4 Guidelines for Tariff Setting of JWSRB 

 
Source: JWSRB 

 



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

2-11 

2.3 Water Supply Development Program 

The ratio of water supply service in Jakarta is 64.66% in the west area and 59.98% in the east area, 

and for NRW, it is 42.6% and 50.17% respectively.  

PAM Jaya, at the time of privatization in 1997, made concessionaire contracts with water supply 

companies in which five performance requirements: volume of water sold, unaccounted for water, 

coverage ratio, quality and water pressure (shown in Table 2-5) every five years are specified. In 

case of lower performance than the contract, financial penalty shall be incurred. Coverage ratio and 

billed water are still lower than the agreed target of Year 5 of the contract.   

Table 2-5 Target and Performance in 2010 

Technical target Palyja (West Jakarta) Aetra (East Jakarta) 

1. Water loss (NRW) 42.60% 50.17% 

2. Production 269.79 million m3 272.83 million m3 

3. Connection 419,776 385,377 

4. Volume sold 147.27 million m3 135.95 million m3 

5. Coverage ratio 64.66% 59.98% 

Source: JWSRB, 2011 

Table 2-6 1997 Agreement between PAM JAYA & Private Partners 

 Year 5 Year 10 Year 20 Year 25 

Volume of water sold 342 mil. m3 398 mil. m3 419 mil. m3 428 mil. m3 

Unaccounted for Water 
 (UFW) 

35% 25% 20% 20% 

Coverage Ratio 70% 75% 98% 100% 

Quality Clean Water at the end of Year 9 Potable Water at Year 10 

Water Pressure 7.5 m in all zones at the end of Year 
5(except Pluit) 

7.5 m in all zones before  
Year 10 

Source: Jakarta Water Supply, Kris Tutuko, PAM Jaya Jakarta Indonesia 

2.4 Sewerage Development Program 

(1) Sewerage and Sanitation in the MP Review 

DKI Jakarta territorial area is divided to 14 sewerage service zones. The sewerage development 

plan target years are 2020 for the Short-Term Development, 2030 for the Mid-Term Development 

and 2050 for the Long-Term Development. Sewerage served ratio and connection rate for 

Short-Term Development are 20% and 15% respectively, and the sewerage service ratio in 

Long-Term Development is 80%.  

Targeted river water quality is 10 mg/l for BOD which is designated as Group B in Governor’s 

Decree No 582, 1995 and is applied to drinking water sources. Targeted river water qualities in 

Mid-Term and Long-Term Developments are 35 mg/l and 25 mg/l respectively. 



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

2-12 

The sewerage development plan also describes that river purification or dilution efficiency is 

expected to be three times the treated effluent volume and treatment process shall be selected to 

comply with treated effluent qualities of BOD 20 mg/l (daily average), TSS 20 mg/l (daily average) 

and fecal coliform bacteria 10,000 MPN/100 ml.  

Table 2-7 Sewerage and Sanitation Development Plan 

Short-Term 2012–2020
Mid-Term 
2021–2030 

Long-Term 2031–2050 
Year 

2012 2014 2020 2025 2030 2035 2040 2045 2050

Served Pop. (1,000 cap.) 12,665  12,665 12,665 12,665 12,665 12,665 12,665  12,665  12,665 

Planned Pop. (1,000 cap.) 10,035  10,361 11,284 11,994 12,665 12,665 12,665  12,665  12,665 

Sewerage Service          

Served Ratio (%) 2 7 20 30 40 50 65 75 80

HC Ratio (%) 2 4 15 25 35 45 55 70 80

Wastewater Flow 
 (1,000 m3/day) 

34 77 337 577 896 1,133 1,404  1,692  2,011 

Sewered Pop. (1,000 cap.) 168  387 1,685 2,884 4,478 5,775 7,130  8,572  10,166 

On-site Sanitation          

On-site Sanitation Ratio (%) 85 96 85 75 65 55 45 30 20

CST facility (%) 83 81 64 47 32 20 11 4 0

MST served (%) 2 15 21 28 32 34 33 28 20

On-site Sanitation Pop. 
 (1,000 cap.) 

8,567  9,974 9,599 9,110 8,188 6,890 5,535  4,093  2,500 

River Water Quality 
(BOD mg/l) 

61 54 33 29 24 21 17 14 10

Source: MP Review 

(2) Sewerage Service Zoning Plan 

Table 2-8 and Figure 2-7 show the 14 sewerage service zones. 

Development program prioritizes Zone 1 (Central Jakarta) and Zone 6 (West/South Jakarta) where 

sewerage system shall be developed urgently. 

Existing sewerage area: Zone 4 

Short-Term Project 2012–2020: Zone 1 & 6 

Mid-Term Project 2021–2030: Zone 3, 5 & 10 

Long-Term Project: Zone 2, 7, 8, 9, 11, 12, 13 & 14 

 



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

2-13 

Table 2-8 Sewerage Zones in DKI Jakarta 

Estimated Population (cap.) Sewerage Area (ha) STP 
Service 
Zone 

City 2020 
(Short-Term)

2030–2050 
(Mid/Long-Term)

2020 2030–2050 

0 Timur/Pusat/Selatan 194,589 211,865 1,220  1,220 

1 
Timur/Barat/Utala 
/Pusat/Selatan 

1,137,853 1,236,736 4,901  4,901 

2 Utara/Barat 140,610 149,042 1,376  1,376 

3 Barat/Selatan 628,092 721,501 3,563  3,563 

4 Selatan 266,901 290,796 935  935 

5 Utara/Pusat 696,849 795,109 3,375  3,375 

6 Barat/Selatan/Pusat 1,275,209 1,465,718 5,874  5,874 

7 Utala/Barat 610,146 692,649 4,544  4,544 

8 Utara 974,636 1,100,137 4,702  4,702 

9 Utala/Timur 451,714 537,477 5,389  5,389 

10 Timur/Pusat 1,450,797 1,549,252 6,289  6,289 

11 Selatan 1,458,528 1,578,573 8,246  8,246 

12 Selatan 464,932 555,385 3,172  3,172 

13 Timur 971,754 1,053,724 6,433  6,433 

14 Timur 561,551 617,269 4,605  4,605 

Reclaimed Land 0 110,049 2,573  5,146 

Total 11,284,161 12,665,282 67,196  69,769 

Source: MP Review 

 



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

2-14 

 

Sub-Zone No. Site No. Name of STP Candidate Site Area [ha] 
① 1 Pejagalan 7 
② 2 Muara Angke 4 - 17 
③ 3 Srengseng City Forest Park 6 
④ 4 Tebet (PD Pal Jaya and Krukut) 2 - 5 
⑤ 5 Sunter Pond 5 - 11 
⑥ 6 STP Duri Kosambi 11 
⑦ 7 Kamal - Pegadungan 5 - 10 
⑧ 8 Marunda 7.5 - 17 
⑨ 9 Rorotan 4 - 7.5 
⑩ 10 STP Pulo Gebang 10 

11 Bendi Park 3 
⑪ 

12 Waduk Ulujami (Pond Planning) 6 - 15 
⑫ 13 Ragunan Land 4 - 8 
⑬ 14 Waduk Kp. Dukuh (Pond Planning) 7 - 15.5 
⑭ 15 Waduk Ceger RW 05 (Pond Planning) 4 - 9 

Source: MP Review 

Figure 2-7 Sewerage Zones and Candidate Sites for STPs 

Legend 

Province 

Kalurahan 

Short-Term (2020) 

Mid-Term (2030) 

Long-Term (2050) 

Zone for Existing System and On-going 

project 

STP Candidate Site 



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

2-15 

(3) Sewer Layout Plan 

Figure 2-8 and Table 2-9 show the layout plan of conveyance sewer and features of the individual 

collection system. Sewer construction up to 2050 covers the sewerage service area of 63,404 ha, 

with a sewer length of 10,343 km and 1,297 thousand house connections. This means 250 km of 

sewer and 30,000 house connections per year. 

 
Source: MP Review 

Figure 2-8 STP Area & Conveyance Sewer Layout Plan 

 



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

2-16 

Table 2-9 Collection System 

STP 
Zone 

Area 
(ha) 

House 
Connection 

Secondary 
& Tertiary

Sub 
Main 

Main 
Sewer

Conveyance 
Sewer 

Total 
Relay 

PS. 

Short-Term: 2012–2020        

1 4,901 101,952 656,638 86,069 5,263 10,269 758,239 0 

6 5,874 130,956 829,313 154,809 11,532 12,426 1,008,080 1 

Sub-total 10,775 232,908 1,485,951 240,878 16,795 22,694 1,766,319 1 

Mid-Term: 2010–2030        

4 935 21,398 133,518 28,375 2,313 304 164,510 0 

5 3,375 71,253 445,534 102,462 6,369 3,079 557,444 1 

8 4,702 93,841 587,691 147,192 5,400 3,333 743,616 1 

10 6,289 140,385 876,530 192,932 6,860 8,726 1,085,048 1 

Sub-total 15,301 326,877 2,043,273 470,961 20,942 15,442 2,550,618 3 

Long-Term:2031–2050        

2 1,376 2,089 181,881 42,041 3,580 0 227,502 1 

3 3,563 86,455 538,705 109,736 5,277 3,125 656,843 2 

7 4,544 85,444 536,031 139,243 11,037 402 686,713 1 

9 5,389 114,682 511,296 170,647 5,026 2,998 689,967 1 

11 8,246 194,515 1,212,849 251,348 15,789 6,285 1,486,271 1 

12 3,172 59,913 536,245 144,176 7,844 660 688,925 0 

13 6,433 113,902 715,891 199,969 9,659 3,676 929,195 1 

14 4,605 80,887 508,518 146,045 5,703 932 661,198 2 

Sub-total 37,328 737,887 4,741,416 1,203,205 63,917 18,078 6,026,614 9 

Total 63,404 1,297,672 8,270,640 1,915,044 101,654 56,214 10,343,551 13 

Source: MP Review 

(4) Wastewater Treatment 

1) Design Criteria 

Design criteria for the sewerage planning are shown in Tables 2-10 and 2-11. 

Table 2-10 Wastewater Flow Rate 

Category Domestic 
Commercial, Government 

and Industry 
Total 

l/cap./day 150 50 200 

Source: MP Review 



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

2-17 

Table 2-11 Pollution Load 

Wastewater (Total) Black Water Gray Water 
Wastewater 

g/PE/day mg/l g/PE/day mg/l g/PE/day mg/l 

Flow (l/PE/day) 150 25 125 

BOD 30 200  12.5  500  17.5 140 

SS 30 200  12.5  500  17.5 140 

COD Cr 60 400 25 1,000 35 280 

N 5.25 35 4.5 180 0.75 6 

Load 

P 1.2 8 0.625 25 0.575 4.6 

Source: MP Review 

Wastewater Treatment Process 

Since Jakarta has restrictions regarding land acquisition but recruitment of operation 

engineers is easy, treatment processes with compact operation & maintenance facilities, 

which have a small foot print and high performance, will be selected. The MP Review 

recommends five processes as follows: 

- Activated sludge process (ASP) 

- Anaerobic – anoxic – aerobic process (A2O) 

- Sequencing batch reactor (SBR) 

- Moving bed biofilm reactor (MBBR) 

- Membrane bioreactor (MBR) 

A detailed study of alternative treatment process is committed to the FS stage. MBR is 

designated to be practicable if comprehensive knowledge and experience on biological 

treatment are provided. Also the MP Review recommends the activated sludge process, which 

provides multi-function and high quality of treatment performance, since Jakarta requires 

water environment improvement, wastewater effluent reuse and stringent wastewater 

regulation. MBR is designated as one of alternatives for wastewater effluent reuse in the 

future.  



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

2-18 

Table 2-12 Matrix for Selection of Wastewater Treatment Technology  

Process 

E
ff

lu
en

t 
Q

u
al

it
y 

C
ol

i f
or

m
s 

R
em

ov
al

 

N
it

ri
fi

ca
ti

on
- 

D
en

it
ri

fi
ca

ti
on

 

P
ho

sp
h

or
ou

s 
R

em
ov

al
 

P
ro

ce
ss

 R
el

ia
b

il
it

y 

L
an

d
 U

se
 

E
as

e 
of

 O
p

er
at

io
n

 

E
as

e 
of

 
M

ai
nt

en
an

ce
 

E
le

ct
ri

ca
l D

em
an

d 

C
ap

it
al

 C
os

t 

T
ra

ck
 R

ec
or

d 

Conventional Activated Sludge 
Process (ASP) 

G G P P VG G VG VG AV G VG

Anaerobic Anoxic Oxic Process 
(A2O) 

VG G VG VG VG G G G AV G VG

Step-feed Biological Nitrogen 
Removal Process 

VG G VG VG VG G G G AV G VG

Sequencing Batch Reactor (SBR) VG G VG VG G G G G AV G G 

Moving-Bed Biofilm Reactor G G P P G G G G AV G G 

Membrane Biological Nitrogen 
Removal Reactor (MBR) 

VG VG VG P VG VG P P P AV AV

UASB + ASP G G P P AV AV AV VG VG VG G 

Extended Aeration G G P P G P G VG P VG G 

Aerated Lagoon G G P P AV P AV AV P VG G 

Stabilization Pond AV P P P P P G VG VG VG AV

VG: Very Good, G: Good, AV: Average, P: Poor 

Source: MP Review 

2) Sludge Treatment 

The MP Review recommends coagulation & thickening, anaerobic digestion (bio-gas 

exploitation), dewatering and processing & land reclamation at a land reclamation site. The 

MP Review does not recommends composting, cement material use nor recycling for road 

construction, bricks and fuel use which are facilitated in STP. 

(5) Outline of Construction Project in Central Sewerage Zone of DKI Jakarta 

The MP Review recommends Zones 1 & 6 as potential projects that will be implemented urgently 

(Table 2-13). 

Central sewerage area Zone 1 has a served population of 1,236,736 and a sewerage area of 4,901 

ha.  

Table 2-13 Outlines of Potential Projects 

Estimated Population (cap.) Sewerage Area (ha) STP 
Service 
Zone 

City 2020 
(Short-Term)

2030–2050 
(Mid/Long-Term)

2020 2030–2050 

1 
Timur/Barat/Utala 
/Pusat/Selatan 

1,137,853 1,236,736 4,901  4,901 

6 Barat/Selatan/Pusat 1,275,209 1,465,718 5,874  5,874 

Source: MP Review 



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

2-19 

Central STP is planned at a site of 6.9ha in Pejagaran with a daily average treatment capacity of 

198,000 m3/day and a daily maximum of 264,000 m3/day.  

Table 2-14 STP of Potential Projects 

Wastewater Flow 
Zone STP Site Location Area(ha) 

Average (m3/day) Day Max. (m3/day) 

1 2 Pejagaran 6.9 198,000 264,000 

6 6 Duri Kosambi 8.2 235,000 313,000 

Source: MP Review 

Peaking Factor (PF) 

Sewer PF = 4.02*(0.0864*Q)-0.154    Large Pumping Station PF = 2.0 

Design Effluent Quality 

BOD 20mg/l (Daily average)  

TSS 20mg/l (Daily average) 

Fecal Coli 10,000 MPN/100ml 

2.5 Activities of Domestic/Overseas Private Companies and Donors 

The existing sewerage system operated in Setia Budi has been developed by JSSP (Jakarta 

Sanitation and Sewerage Project) with financing by WB. Sewers have been developed by DKI 

Jakarta finance at present. WB recognizes sewerage projects in Jakarta as being financed by JICA, 

and the other donors do not consider financing. 

A small-scale sewerage project is underway and is technically supported by a French company. 

This project aims at upgrading the treatment and expanding service area, and provides effluent 

wastewater reclamation.  

A machinery manufacture in Japan has supplied pipe jacking machines to Jakarta and Denpasar 

sewerage projects. Curved and long-distance pipe jacking technology is indispensable due to 

serious traffic congestion in Jakarta. Japanese pipe jacking companies are interested in sewer 

construction in Jakarta and they have been carrying out market research. 

 



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

3-1 

Chapter 3 Basic Characteristics of PPP and PPP in Sewerage Works 

3.1 Basic Characteristics of PPP 

The definition of PPP (Public-Private Partnership) is a little different in each country according to 

its background and executing institutions. Recently, PFI, concession, leasing, out-sourcing, and 

others are defined as PPP if these schemes are applied by the private sector to public works. In 

Indonesia, GOI has already published two books, the Private Partnership (PPP) Investor’s Guide 

(2010, Coordinating Ministry of Economic Affairs) and Making PPP Work for Indonesia (2010, 

National Development Planning Agency), in order to boost PPP projects and they have adopted the 

same idea as above. 

 

Source: “Strategyand Methods of Privatization”, Yumiko Noda,Nikkei-Shinbunsha 2004 

Figure 3-1 Characteristics of Various Contracts of PPP 

3.2 The Current Situation of Infrastructure Projects and Necessity of PPP 

(1) PPP Projects in Asia 

The necessary amount of annual investment for infrastructure is calculated to be around 1 trillion 

US$ in Asia according to “Infrastructure Investment Projection 2010-2020.” As possible 

expenditure by the governments is calculated to be around 60% of the amount, a huge financial gap 

remains. 



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

3-2 

 

600

400Private

Government

$ 1  tr ill ion~

220

60

110

60

Annual  Infras tructure 
Investments , 
20 10‐20 20

$400  billion~

Expe cte d Private Sector Contribution 
by  Type  of Instruments (e stimates )

E quity

Debt

Unlisted Equity
(In fra  Funds)

Listed Equity
(Developers)

Corporate/ 
P ro ject Bonds

Commercial Bank 
Loans

 
Source:  Barrow, Michael (June 2010) “Private Financing of Infrastructure in Asia” 

 ADB Workshop on APEC Growth Strategy, Sapporo, Japan 

Figure 3-2 Finance Gap for Necessary Investment in Asia, ADB Calculation 

(2) PPP Projects in Indonesia 

GOI MOF states that Indonesia needs 4 trillion Rp for the infrastructure development during 

2011–2025 in the “Master Plan on Acceleration and Expansion of Indonesian Economic 

Development (Mp3EI).” MOF also clarifies the policy in the plan that GOI’s expenditure should be 

minimized to 10% of the necessary expenditure and the remaining amount should be covered by 

private funds. Thus, private funds are indispensable for infrastructure in Indonesia. 

 

Source: Ministry of Finance, Mp2EI 

Figure 3-3 Financing Sources during 2010–25 by GOI 



Preparatory Survey on Central Sewerage Treatment System in Jakarta Final Report 
Volume 1 

3-3 

3.3 Merits and Issues of PPP Scheme 

(1) Merits of PPP Scheme 

PPP schemes, in general, have the following merits for infrastructure development in comparison 

with conventional public works. 

 They can produce better quality in service by utilizing experience, know-how, skilled 

management, updated innovation, etc. of the private sector. 

 They can deduct the lifecycle cost by entrusting more tasks in one contract for design, finance, 

construction, and management. 

 They can ensure the best efforts of the private sector to introduce the performance-based 

payment. 

 They can utilize a long-term financing. 

 They can transfer the risks to the private sector, which is able to manage them. 

 They can transfer the deduction risk of asset value to the private sector. 

 They can be managed by only one contract between public and private sectors. 

(2) Issues of PPP Scheme 

The following issues are often encountered especially in newly emerging countries. Both public 

and private sectors should clarify the related procedures and conduct projects based on a contract in 